

## Polaris RZR XP4 1000 Aluminum Roof (P144090)

## **Installation Instructions**



Begin by removing any obstructions that may interfere with the installation of the roof. Place the supplied rubber strips [Item 7] strategically around the ROPS (circled in red), to eliminate any rattling noises.





 Place the rear half of roof onto ROPS first. Then place the front half, so that it overlaps over the rear half as shown.



 Align the front slots on the front half of the roof to the mounting holes on the ROPS. Use the supplied M6 button head bolts, rubber washers, and nyloc flanged nuts [Items 3, 4, and 5] to loosely fasten the front half of roof.



 Align the slots on the front and rear halves of the roofs together. Use the supplied middle clamps [Item 1] and the M6 button head bolts [Item 6] to loosely fasten the middle section of the roof assembly.



Use the supplied half clamps [Item 2] and the remaining M6 button head bolts [Item 6] to loosely fasten the rear section of the roof assembly.

Adjust the placement of the roof assembly, making sure it is centered on the ROPS. Once you are satisfied, tighten
down the fastening hardware. Installation is now complete. Make sure roof is secure before and after each operation
of vehicle.

## **HARDWARE KIT**

ITEM NO.	PART NUMBER	DESCRIPTION	QTY.
1	P144090-05	MIDDLE CLAMP SUBASSEMBLY	2
2	P141295-05	HALF CLAMP SUBASSEMBLY	2
3	HDWB0251	BOLT, M6 x 16MM, BUTTON HEAD FLANGE, BLACK ZINC	2
4	HDWN0008	NUT, M6 X 1.0 NYLOC FLANGED HEX	2
5	P141090-07	RUBBER WASHER	2
6	HDWB0309	BOLT, M6 x 12MM, BUTTON HEAD FLANGE, BLACK ZINC	6
7	HDW00009	ADHESIVE BACKED NEOPRENE RUBBER_2"	12

## **WARNING**

<u>Please read</u>: This product is sold without warranty expressed or implied. No warranty or representation is made as to the products ability to protect the user / occupant from any injury or death in any manner of use. *The user assumes that risk*. The effectiveness of this equipment is directly related to the manner in which it is installed, used, and / or maintained. **Proper installation is solely the responsibility of the installer**, *and will not be assumed by Pro Armor*.